ISP S3A Stitcher

Parts List

)‘u Provided By
MyBinding;

When Image Matters.

http://www.MyBinding.com http://www.MyBindingBlog .com



http://www.MyBinding.com
http://www.mybinding.com/
http://www.mybindingblog.com/

|GBC’I Full Circle Service

ISP S3A STITCHER
PARTS LIST




|S P Stitching & Bindery Products

A Divwision Of Samoel Strapping Systermns

NOTE
The exploded view illustrated on this page contains
all the parts in the stitching head of your ISP S3A
Book Stitcher. Additional pages of parts and parts
listing are provided to aid in maintenance, adjust-
ments and the ordering of replacement parts.

FIGURE 13

How to Order Replacement Parts | | |
(DO NOT ORDER BY INDEX NUMBER)

When ordering parts, please state: Quantity
required, part number, part name, model, wire
size and crown width of your stitcher, For ex-

ample:  One D-30629 Flat Knile for Model
53A Buok Stitcher, Wire Size No. 25, Crown
Width 716",

21




PARTS LIST Section 5

NOTE
Indanted pert niurmbers are components of the assambiy idantifying the assemily.
Netood above them, Thay may be ordered separately, or or- * Is @ complate assembly, but individual parts through Index
dored ok 3 complate ssgembly whan using the part mumber 107 can by ardered separately,
indux Part Fart Ham Humbar Indweu P Humb
MNumbar Hu:-hlr ortFlems Required N:m:iu Nur:n:tf Past Nome I:::ir::i

g5y 0.30106-F Cluich Ring
T ez 0-30107-F  Clutch Spider {Dbsolete)
k! D-30625-F  Clutch Roller
* 54 0-30440-F  Clutch Saring
* 55 D-300%8-F  Front Plate
* 56 D-30097-F  Back Plate
" 57 D-30639-F  Scraw
* 53 0-30224-A  Feed Gear Shalt Assembly
*cy D-30735-A  Feed Clutch Arm Assambly
60  D-30085-F  Third Wira Draw Bar
61  D-306010-F  ‘Wagher
62  D-3033B-F  Screw
63  D-J0198-A  Intermediate Wire Draw Ber Agtamb|y
B4 0.30226-A  Cluich Brake Spring Assembly
65  D-30180-F  Feed Clutch Screw
"86  0-30538-F  5mt Screw
£7 D37F31-A  Wire Fead Index Lever Aszembly
58 0-30083-F  Index Lever
83 D-37751-F  Roll Pim
1a 0-36495-F  Lock Screw
1 L9034 Wire Fead Tube Assembiy
72 CB-G24 Screw
731 D.31289A  Wira Streightenar Assembly
74 0-30113-F  Body

1 D0-30193-A  Faceplate Assembly fincl, 2,3,19] 1
14  DJ38178-F  Lower Plata Screw ?
18 D-33841-F  Upper Plate Screw K
2 D-30084.F  Former Slide Gib )
i 0-8520-F Gib Screw 4
4 D0.36453-A  Feed Control Assemtly i
5 0-30210.-F  Feed Control Spindle i
B 0-30090 Levar 1
¥ 0-4093&-F Roll Pin i
B D31217.A  Tilter Crank Agsambly i

9 0-31043-F  Tilter Crank {only} ]
10 D-3012F  Arm 1
1 D-33062-F  Rofl Pin 1
12 0-30614-F  Adjusting Screw 1
11 0.30085-F  Adjusting Screw Locknut 1
14 D-30231-A  Feed |dler Lever Assembly 1
15 0-30016-F  Fulerum Seraw 1
16 D0-305%41-F  Nut i
17 D-37014-F  Idlar Lever Spring 1
18 D-30613-F  Adjusting Screw 1
19 D-30610-F  Faceplate Oowel Pin 2
20 D-30611-F  Friction Tube 1
21  LC-BBG1.A Former Shide Assembly i
21 C-8a60-F Farmer Slide {only] 1
23 0-36994-F Shoe i 15 0-30010-F  Sied
4  0-31956-F Shae Spring i 76 D-30616-F  Roller
25 O-31980-F Shoa Bracket 1 1 DJ30Z00F  Slide
26 D32W09-F Shae Fulcrum Fin 1 T8 D-43080-F  Slide Scraw
27 [-30609-F Dowsl Pin 2 79 D30EV8-F  Sorew
28 D-11790-F Shoa Bracket Scraw 4 80 D.30225-F  Idler Gear
29 D-30191-F Cam Faller Stud 1 81 D0-30015-F  Washer
30 D.30626.F Carm Roller Stud Nui i §2 D-30EDZ-F  Screw
1 O-30609-F Dowsl Pin i §3 C.BOON.F Feed Gear Guard
32 D-3008}-F  Cam Aniler 1 B84  D-30605F  Serew
33 C-2054-F Drive Bar lonly) i BS D-I0203F  Guard Screw
¥ CANTEA Drive Bar Assembly i 86  D-30586-F  Screw

0-30202-F Anvil Bar Tilter NOT 1 87 L-8003-F Wirg Feed Guard
0-30338-F SErew SHOWN ? 88 D-3B180-F  Wire Feed Curter Handle

35  D-30056.A  Cutler Block Slide Aspembly i 89  D-300989-F  Cutter Kaife
16 D-AMEE-F  Raller 1 80 D-3644B-F  Curter Knife Scraw
37 D-3059%-F  Washer 1 S1  D-3B45T-A  Spring Wire Guide Amssmbly
K] D-30518-F  Screw 1 92 BE7M6A Front Block Assembly
39 D-30223.A  Control Cam Assembly i 83 C3924.4 Front Black and Pin
a8 D-30012-F  Stud 1 94 D-36444-A  Mandred Spring Assambly
41 D-30076-F  Spindle 1 95 D-36442-F  Mandral Spring Screw
47 0.37751.F  Rall Fin 1 96 0-30222-A  Gripper Lifter Crank Assambly
43 D.30237-A  Driver 8ar Cannacting Link Assembly 1 ar 0-368449.F  Gripper Litter Crank Screw
44 D-3M127.A  Link 1 1] 0-30635-F  Mandrel Pivot Screw
45 0-30208-F  Eccantric 1 89 D-30228-A  Mandrel Assambly
46  0-30114-A  First Wire Draw Bar Assembly 1 {11 C-8009-F Mandr|
47 B-30096-F  Wire Oraw Bar 1 10 D-30112.F  Gripper
48 D-A0624F  Stud i 102 D-36420-A  Spring Plug Attembly
49 0-15551-F  HNut 1 103 0-30034-F  Aetaining Block
*50  0-30115-A  {Replaced by CBBB-3000-P4) 1 14 C-30631 Pin

e e R R L R e L BT L R L. I R il 2 I NPT T ey . . e



|S P Stitching & Bindery Products

A Divwision Of Samoel Strapping Systermns

Stitching Head Assemblies
Index Part Part Name Number Index Part Part Name Number
Number ~ Number Required Number  Number Required

105 D30936F Roller

106 D30931F  Eccentric

107 D36460F  Eccentric Screw

108 D13260F Lock Washer

109 D30575F  Nut

110 B6066A Cutter Block Assembly

111 C8006F Cutter Block (only)

112 D36458F  Adjusting Slide

113 D36445F  Adjusting Screw

114 D36441F Lock Screw

115 S30058F  Wire Guide

116 D36447F  Wire Guide Screw

117 D30026F  Flat Knife Holder

118 D30425F  Kbnife Holder Spring

119 D30630F Round Die (round wire)

119 D30253F Roung Die (flat wire)

120 CB56i Round Die Screw

121 D30629F  Flat Knife

122 CB312B Flat Knife Screw

123 D36446F  Attaching Screw

124 D36453F  Attaching Screw - Front Block

125 D30189F Driver, 7/16" Crown, No. 25
Wire (round)

125 D30956F Driver, 7/16" Crown, No. 20 x 25

128 D30523F Former Screws

129 D36993A  Shoe Plunger Bracket Assembly
129A D30161F Bracket (only)

130 D31310F  Plunger

131 D38065F  Screw

132 D31903F Roller

133 D31904F Roller Pin

134 D31302F  Plunger Stud

135 D13931D  Jam Nut

136 D48961F  Plunger Spring

137 D52891F  Lock Washer

138 D38152F  Wiper Body

139 D38154F  Felt Wiper

140 CDD3011 Finger Guard Bracket Assembly
141 CB175 Flat Washer

142* CD2391 Klip Ring

143* CD2347B Feed Gear

144* CDD2345B Feed Gear Shaft

145 CDD1283A Feed Clutch Arm Assembly
146* CB2063 Thrust Washer

AN, A A A A aa NN A
JEE\GUIE QU N U |G T 'O JE G N N G Ny N, JE G G Qi Wi Qi G W N

-

Wire (flat)

125 D34001F  Driver, 7/16" Crown, No. 19 x21% 1
Wire (flat)

126 D30205F  L.H. Former, No. 25 Wire (round) 1

126 D37422F L.H. Former, No. 19 x 21% 1
Wire (flat)

126 D30952F L.H. Former, No. 20 x 25 Wire (flat)
127 D30188F R.H. Former, No. 25 Wire (round)
127 D37421F R.H. Former, No. 19 x 21%

Wire (flat)
127 D30953F R.H. Former, No. 20 x 25 Wire (flat) 1

_

*Use index number 58, 59, 56, 50, 52, 54, 53, 51, 57, 66, 65,
for machines equipped with one piece feed gear and shaft
assembly (index No. 58).

Use index numbers 142, 143, 144, 145, 146, for machines
equipped with 2 piece feed gear and shaft.

these parts can be ordered as a kit: Use part No.
CBBB3000P4.

23




Base, Body and
Drive Assembly

Section 5

5_/

i3

4

15

15

11

13

18

o

i

2

23

H

\ FIGURE 14
e—
Nomber  Mumier port Home Bravred MNumber  Namber Part Nome Retuired

1 NSe Epindla Knob 1 25  D-300656-F Ball Crank Fulcrum Pin 1
2 D-31051-A  Frant Spider Assemnbly 1 26 (B2 St Screw )
3 CHN-N Wire Spool Brackel Assembly 1 27 LCB-138 1/4-20 x 38" S8t Screw 4
4 (0-30075-F Spindle ) CE-841 Nylon Flug 2
5 D-31096-A RAear Spider Assembly 1 28 CN-2 Top Framie 1
6§ CN-11 Wire Spoo) Bracket {only} 1 23 CN-J Pultey Guard Stud 2
7 CB-138% Qiler Screw 1 in  {A-BES Washer 4
CE487-8  1/4-20 x 1" Hex Hd, Capserew 1 31 CE92C 7B x 1./ Soc, H. Capscrew 4
8 LB4% Oil Cup k) 3z CEmm 3/8 % 112" Dawel Pin ?
9 LNH4 Grive Shaft and £am Assambly 1 13 D-3TMI-A Harizontal Connscting Bar Atsembly 1
10 CHN497-K  Meck Extenian 1 34 CB-3N9 1/2.13 x 2" Boe. Hd. Capzcrew 4
11 CB-1244 38 x 2" Cowel Pin 2 35 CE40 Spring Anchar 1
12 LCB&I8 1/2-12 x 1-3/4" Soc. Hd, Capscrew 4 ¥ CEXM Foot Pedal 3pring 1
13 Mator - Give Complete Specifications 1 37 CE.38 Clutch Rod Pin 1
14 (B35.A 51618 x 5/8" Hex Hd. Capscrew 4 38 CE-29 Clutch Rod Lever 1
1%  CAG Moatgr Bracket 1 33 CA-14.A Foot Padal Shaft i
16 CB-177 Set Screw 1 CAa-112 Taper Pin 2
17 CB-176-A  Mator Pulley 1 CA-102 Callar 1
18 CB-37% 376-16 x 1154 Hex Hd. Capscrew 2 CA-d7 Set Scraw 1
1% LB Yiagher 2 CB-110 5/16-18 x 1" Soc. Hd. Capstrew )
20 0-3770-A Vertical Connueting Bar Assembly 1 CO-1742  Bearing 1
21 D30021.F Clinther Bell Crank 1 CA-133 Bearing Block 1
22 CB-168 Catter Pin & Ar LA Foat Pedal - B.H. 1
X CAl1A Base 1 cad Foot Padsl - LH, 1
24 CNE Clutch Cperating Bar 1 41 CcA134 Font Padsl Guard 1




|S P Stitching & Bindery Products

A Divwision Of Samoel Strapping Systermns

DRIVE SUB-ASSEMBLY

FIGURE 15

"I::‘;:" N::fl:ﬂ Fart Nome :l:':::rd h:::::ﬂ N::I:tr Port Nama I?:I:::II:::I
. e e peneisindeiinhe
1 D-30645-F Clutch Balt Spring Backing 1 14 CH. 1B V.Balt 1
2 0-30480-F  Cluich Bolr Spring 1 20 GEEE-71  Guard Aszambly 1
3 0-30278-F  Cluich Bale 1 21 CB-270 Hand Whesl 1
4  D-30220-A  Clutch Coupling Collar Assembly 1 22  CB126 Screw 4
5 0-30558-F  Culer 1 23 CH-14-A Callar 1
6 CE-825.H  Rall Pin 1 M CB-651 Serew 1
7 0-30086-F Cluich Face 1 25 CBASA Qiler 1
& O0-30604-F Cluich Face Pin 2 26 0-30785-F  Clutch Throw-OH 1
9 0-30643-F  Clulch Face Screw 2 27 0-37742-A  Chuich Throw-01f Rod Assambly 1
10 D-38572-F  Braks Sirap 1 BN Screw 2
11 D-373-F  Braks Spring 1 9 (B3N Washer ?
12 CB-623-A  Screw 1 k11| 0-37739-A Push Rad Assambly 1
13 0-1020-F  Nut 1 n 0-31843-F  Ruollar 1
14  D.32858-F  Braks Strap Brackel 1 32 D0-30233F Screw 1
15  D.30524-F  Set Screw 1 33 (NS Bewring 1
16 CNN.20 Oriva Whael and Bushing Assemnbly 1 33 CB-118 Cowal Pin 4
17 CN-Z0 Drrva Whaal 1 3 CBIT-A Screw ?
19 CN.Z3 Buthing 2




Clincher and Table Adjusting Assembly

Section 5

\

4

\

)

g #9118

4
o

@

\\

y
", [}

H

<

/
—=d[ -/

N
5T Fﬁ'.:l A

T F T T TA R L LT

/
4

N
Ty sl g F s

1—

§—

FIGULRE 16
Index Forl Part Home Hyumbar Index Part Park Mame Mumber
MNuribeer Number Required Mumber Mumber Reguired
1 D30215-F Clincher Front Plale i 17 0-30192-F  Clincher Frond Bell Crank 1
2 CBBE22-A  Clincher Lifter 1 18 D-30108-F  Clincher z
3 D30531-F  Screw 7 19 0-30197-F  Side Plate 2
4 D-132680-F  Lockwasher 2 20 D-3010-F  Clincher Liteer i
5 D30429.-F  Dowel Pin 7 21 D-30216-F  Chineher Back Plate 1
6 CA03-A  Table Supporr Assembly 1 22 D-30BBS-F  Flat Hd. Screw 2
7 CB335-H  Roll Pin 1 23 D-30072-F  Clincher Box Bracket 1
A D304E81-F  Clincher Push Rod Spring 1 4 A2178A  Saddie Assembly 1
9  Q30037-F  Spdle Lockscrew 1 b B-GO2E Tahle Baising Spindle 1
1t D-3F765-F  Roll Fin 1 26 D30NIE-F Table Adjusting Scraw Wheel 1
11 D-30068-F Clincher Posh Rod 1 27 D-3B0E3-F  Roll Fin 1
12 DBADOGS-F  Thickness Gauge Painter Bar 1 28 D30D046-F  Table Adjusting Screw 1
13 R-J0030-F  Paper Gauge Spacer Block 1 2 D-30074-F  H.H_ Toggle Mot 1
14 CE-G22-A  Paper Gauwge Screw 1 30 D-30070-F  L.H. Toggie Mut i
15 D-30076-F Bell Crank Pivot Fin 1 31 D.aA0542-F Gies Qiler 2
16 D-364%4-F Bell Crank Handle 1 32 D30M1-F Tonggle Link f




|S P Stitching & Bindery Products

A Divwision Of Samoel Strapping Systermns

PARTS LIST
Index Part Part Name Number Index Part Part Name Number
Number  Number Required Number ~ Number Required
33 CN-9 Toggle Joint End Screw 2 B-06002-F Table Bracket 1
34 CB-622-A Pointer Bar Screw 1 D-05042-F Screw 6
35 D-30536-F Screw 1 40 CD-3013 Table Guage 1
36 D-05894-F Clincher Adjusting Screw Nut 1 41 D-50732-F Table Guage Angle R.H. 1
37 D-30204-F Clincher Adjusting Screw 1 42 D-50733-F Table Guage Angle L.H. 1
38 D-30541-F Nut 1 43 D-37725-F Guage Screws 4
39 A-2177-A Table Assembly includes: 44 CB-253 Washer 2
B-06067-F Table 1 45 D-45194-F Washer 1
NOT SHOWN
CD-3004 Saddle Stop 1 CB-1262  Washer #10 4
CB-375-A  Screw 3/8-16 x 1-1/2 Hex Hd 2 CG-59 Wave Washer 4
D-30541-F Nut 3/8-16 2 RTM1327C Interlock Key 2
CD-3002 Key Slide 2 CG-26-A  Screw #10-32 x 1/2 Button Hd 4
CD-3001 Spacer 4 CB-278 Nut #10-32 4
CG-26 Screw #10-32 x 3/8 Button Hd 4
Index Part Part Name Number
Number  Number Required
|
1 CNN-4 Cam & Shaft Assembly 1

*Cam, Pin, and Drive Shaft furnished as an assembly only

CAM and SHAFT Assembly*

Figure 17




SADDLEFINGERGUARD ASSEMBLY Section 5

Q
el
el
a e
(CDD2986B)
FIGURE 18

Index Part Part Name Number
Number ~ Number Required

. ___________________________________________________________________________________|
CD-2986 Finger Guard
CD-2987 Side Guard-RH
CD-2988 Side Guard-LH
CD-2989 Side Guard-LH Rear
CD-2990 Rear Guard
CD-2992 Key Bracket
RTM1327C Interlock Key
CG-26-A  Screw #10-32 x 1/2 Button Head
CB-278 Nut #10-32
0 D-38062-F Roll Pin .156x.500 Long

2 OO ~NOOODAWN-—-
2N Ao aaaaaan



|SP Stitching & Bindery Products
TABLEFINGERGUARDALLEMBLY A Division Of Samuel Strapping Systems

(CDD3009B)
FIGURE 19
Index Part Part Name Number
Number  Number Required

. __________________________________________________________________________|
CD-3009 Finger Guard Gate
CD-2995 Front Cover
CD-2996 Mounting Bar
CD-2997 Support Bar
CDD-2998 Gate Arm Assembly
CD-3010 Side Bar
RTM1327C Interlock Key
CG-26-A  Screw #10-32 x 1/2 Button Head
CB-1090 Screw #10-32 x 1 Soc Hd Cap
0 CD-3008 Shoulder Screw

2 OO NOODWN-=-
S N0 A




ELECTRICALSCHEMATIC AND ELECTRICALASSEMBLY

Section 5

115V, 60HZ., 1 PHASE, POWER
L2 GND
L1 START (o
Isg
(3) (7) (6)
<W) &—oO o—=e 9 <2>
R
¢—— —— o E—
(8) —
R (5) RUNNING CIRCUIT OVERLOAD
5
¥ l S S0
() WRE NUMBER T STARTING CIRCUIT
) MOTOR
TO TABLE GUARD (SK 737W2 Schematic)
INTERLOCK (Itg)
7,8
TO PUSH BUTTON TO SADDLE GUARD
1,3.4 INTERLOCK (Isg)
4,7
mﬁ/ *) @
(8) %)
PR
o e MOTOR TERMINAL BLOCK
—| | ] |19 |— [N (6)
o FLRETEH) ERES
- 3 USE CB2302U WIRE TERMINAL
@ (2)
0 " EEENN
USE CB2302 WIRE TERMINALS
BLK &8 >
o2 e 115V 60H
Rﬂgﬂgﬂiﬂ<ﬂ CW ROTATION v (5)
NS [ SV, N WHT o
- ﬁ F) 4 = WIRE NUMBER
olle) @) k2 | As)
jj (SK 737W2 Motor Wiring)
2,5,6
1,2, GND. TO MOTOR
POWER
4,8 TO TABLE
INTERLOCK (It)
(SK 737W2 Relay Wiring)
QTY PART# DESCRIPTION
9 E-14 3/8 FLEX. STL. CONDUIT
25' EF1309F 14 GA. STR. WIRE BLACK COLOR | WIRE NUMBER
2 EF1311F 14 GA. STR. WIRE WHITE WHITE 2
10 D37200F BUSHING BLACK | 1345678
6 CB2302 PRESSURE TERMINAL GREEN GROUND
2 ERC55 WIRE JOINT
5 CB2302B DISCONNECT TERMINAL
3 CB2302 WIRE JOINT
1 CB2302U DISCONNECT TERMINAL




|S P Stitching & Bindery Products

A Divwision Of Samoel Strapping Systermns

(SK 737W2 Exploded)

Index Part Part Name Number
Number Number Required
1 M3L MOTOR-1/3 HP. 115V 1
2 CB544 90° CONNECTOR 2
3 CB2454 POWER RELAY 1
CB2455 RELAY ENCLOSURE 1
CB126 SCREW #10-32 x 3/8" RD. HEAD (ENCLOSURE FRAME) 2
CB988 LOCKWASHER #10 2
CB1070B GROUNDING SCREW 1
CB2457 SCREW #8-32 x 1/2" PAN HEAD 1
CcB860J NUT #8-32 NYLOK 1
4 CB429 CONNECTOR 5
5 D38384F DUAL CONNECTOR 2
6 CB283 POWER CORD 1
7 RTM1326F INTERLOCK SWITCH 3
8 CD2991A SWITCH BRACKET 1
9 RTM1324F SCREW #6-32 x 1.25" BUTTON HEAD 4
10 CD3003A SWITCH BRACKET 1
11 RTM1324F SCREW #6-32 x 1.25" BUTTON HEAD 2
12 CB287E SCREW #6-32 x 1/2" RD. HD. 2
13 CB3006A SPACER 1
14 CB620 SCREW 5/16-18 x 1 3/4" HEX 2
15 CB102A NUT 5/16-18 2
16 CB285K2 PUSH BUTTON SWITCH 1
CB126 SCREW #10-32 x 1/2 RD. HD. 2
CB988 LOCKWASHER #10 2
CB278 NUT #10-32 2
17 CNN57 SWITCH BRACKET 1




INTERLAKE STITCHER S3A

GBC#

VENDOR#

DESCRIPTION

1726309

CA-9083

CLINCHER POINTS






